
 

 

 

 

 

      

  
  

 

 

 

  

 

 

 

 

  

 

Permit Modification Fact Sheet 
Changes from the previous permit fact sheet are highlighted in grey. 

General Information 
Permit Number:  WI-0021938-10-1 

Permittee Name: Village of Winneconne 

Address: P O Box 650 

City/State/Zip: Winneconne WI 54986 

Discharge Location: NW ¼ of the SE ¼ of Section 21, T19N, R15E, Winneconne Township, Winnebago County   
(Lat: 44.10415º N / Lon: 88.71215º W) 

Receiving Water: Wolf River in the Pine and Willow Rivers Watershed (WR02) in the Wolf River Basin in 
Winnebago County (Water Body Identification Code: 241300) 

Stream Flow (Q7,10): 760 cfs 

Stream 
Classification: 

Warmwater Sportfish Community, non-public water supply 

Design Flow(s) Daily Maximum 4.382 MGD 

Weekly Maximum 2.317 MGD 

Monthly Maximum 1.784 MGD 

Annual Average 0.777 MGD 

Significant Industrial 
Loading? 

One Categorical Industrial User – Covanta Environmental Solutions (Centralized Waste 
Treater) 

Operator at Proper 
Grade? 

Yes. This facility requires at least one operator certification at the basic level for subclasses: A1 
– Suspended Growth Processes; B – Solids Separation; C – Biological Solids/Sludges; P – Total 
Phosphorus; D – Disinfection; and SS – Sanitary Sewage Collection System. Several operators 
are certified in all required subclasses. 

Approved 
Pretreatment 
Program? 

N/A 

Facility Description 
The Village of Winneconne wastewater treatment facility has an annual average design flow of 0.777 million gallons per 
day (MGD) with actual flows averaging 0.431 MGD during the current permit term. Wastewater is collected from the 
Village of Winneconne and the Town of Winneconne Sanitary District #3. The plant treatment unit processes include 
preliminary treatment (screening and grit removal), followed by biological treatment in a compact, package activated 
sludge plant with aeration basins and a single final clarifier. The plant also operates a selector section which is primarily 
used for filamentous growth control. Ferric chloride is used for phosphorus removal. Secondary effluent is disinfected on 
a seasonal basis using sodium hypochlorite solution, after which it is dechlorinated with a liquid bisulfite solution. Treated 
effluent is discharged to the Wolf River via Outfall 001, located on the west bank of the strait between Lake Winneconne 
and Lake Butte des Morts. The plant consists of two compact activated sludge plants (Plant 1 and Plant 2). Both plants 
will be run in parallel during high flows. Biosolids are aerobically digested, dewatered with two small Somat screw press, 
stored on-site in a concrete building, and land applied on approved DNR sites. 

Page 1 of 17 



 

 

 
 

            
  

            
 

 

  

             
  

 

  
 

    

 
 

 

  
 

 

  
 

 

Substantial Compliance Determination 
After a desk top review of all discharge monitoring reports, CMARs, land app reports, compliance schedule items, 
and a site visit on March 24, 2022, this facility has been found to be in substantial compliance with their current 
permit. 

Sample Point Designation 

Sample 
Point 
Number 

Discharge Flow, Units, and 
Averaging Period 

Sample Point Location, WasteType/sample Contents and 
Treatment Description (as applicable) 

701 0.455 MGD          
(Ann. Avg. 4/1/2017 to 8/31/2022) 

Influent: Representative samples shall be collected from the 
automatic sampling device drawing samples from the influent wet 
well following screening. 

001 0.431 MGD          
(Ann. Avg. 4/1/2017 to 8/31/2022) 

Effluent: Representative samples shall be collected from the end of 
the chlorine contact basin. 

002 Did not land apply sludge from this 
outfall during past 5 years. 

Liquid Sludge: Aerobically digested liquid.  Representative 
samples shall be collected. 

003 48 dry US tons 
(Permit Application) 

Cake Sludge: Aerobically digested liquid sludge from sample 
point/outfall 002 that has been dewatered by two screw presses. 
Representative samples shall be collected. 

1 Influent - Proposed Monitoring 

Sample Point Number: 701- Influent 
Monitoring Requirements 

Parameter Limit Type Limit and 
Units 

Sample 
Frequency 

Sample 
Type 

Notes 

Flow Rate MGD Daily Continuous 

BOD5, Total mg/L 3/Week 24-Hr Flow 
Prop Comp 

Suspended Solids, 
Total 

mg/L 3/Week 24-Hr Flow 
Prop Comp 

Phosphorus, Total mg/L Weekly 24-Hr Flow 
Prop Comp 

Changes from Previous Permit: 
There have been no changes to influent monitoring parameters or monitoring frequencies. 

Page 2 of 17 



  

 
 

 

  
 

    

 
 

 

   
 

 

 
 

 

   
 

 

 
 

 

   
 

 

     

 
 

     

Explanation of Limits and Monitoring Requirements 
Monitoring Frequency Evaluation: Influent monitoring frequencies for BOD5 and total suspended solids (TSS) are 
typically set equal to effluent monitoring frequencies for those parameters. The effluent monitoring frequencies for BOD5 

and total suspended solids (TSS) are 3/Week in the proposed permit and therefore influent monitoring frequencies for 
those parameters are also 3/Week. See effluent “Monitoring Frequency Evaluation” for Outfall 001below for details. 
Influent phosphorus monitoring is typically not required and the monitoring frequency of Weekly is adequate for an 
operational parameter. 

Flow, BOD5 and TSS – Section NR 210.04(2), Wis. Adm. Code, requires that influent wastewater strengths and volumes 
at municipal wastewater treatment facilities be characterized by monitoring for flow, BOD5 and TSS. Influent monitoring 
for these parameters is also required to demonstrate the percent removal requirements for BOD5 and TSS in s. NR 210.05, 
Wis. Adm. Code, and in the Standard Requirements section of the permit.  

Phosphorus – Influent phosphorus monitoring provides information for treatment facility operators to adjust chemical 
feed rates for phosphorus removal efficiency 

2 Surface Water - Proposed Monitoring and Limitations 

Sample Point Number: 001- Effluent 
Monitoring Requirements and Limitations 

Parameter Limit Type Limit and 
Units 

Sample 
Frequency 

Sample 
Type 

Notes 

Flow Rate MGD Daily Continuous 

BOD5, Total Weekly Avg 45 mg/L 3/Week 24-Hr Flow 
Prop Comp 

BOD5, Total Monthly Avg 30 mg/L 3/Week 24-Hr Flow 
Prop Comp 

Suspended Solids, 
Total 

Weekly Avg 45 mg/L 3/Week 24-Hr Flow 
Prop Comp 

Suspended Solids, 
Total 

Monthly Avg 30 mg/L 3/Week 24-Hr Flow 
Prop Comp 

Suspended Solids, 
Total 

Weekly Avg 402 lbs/day 3/Week 24-Hr Flow 
Prop Comp 

Suspended Solids, 
Total 

Monthly Avg 285 lbs/day 3/Week 24-Hr Flow 
Prop Comp 

Suspended Solids, 
Total 

lbs/month Monthly Calculated Calculate the Total 
Monthly Discharge of TSS 
and report on the last day of 
the month on the DMR. See 
the standard requirements 
for 'Appropriate Formulas 
for Effluent Calculations'. 

Suspended Solids, 
Total 

lbs/yr Monthly Calculated Calculate the 12-Month 
Rolling Sum of Total 
Monthly Discharge of TSS 

Page 3 of 17 



  
 

 
 

 

 

  

   

 

 

 
 

 

 
 

 

 
   

 

   
 

 

    

Monitoring Requirements and Limitations 

Parameter Limit Type Limit and 
Units 

Sample 
Frequency 

Sample 
Type 

Notes 

and report on the last day of 
the month on the DMR. See 
the standard requirements 
for 'Appropriate Formulas 
for Effluent Calculations'. 

pH Field Daily Min 6.0 su 5/Week Grab 

pH Field Daily Max 9.0 su 5/Week Grab 

E. coli Geometric 
Mean -
Monthly 

126 #/100 ml Weekly Grab Limit Effective May 
through September 
annually. 

E. coli % Exceedance 10 Percent Monthly Calculated Limit Effective May 
through September 
annually. See the E. coli 
Percent Limit section of the 
permit. Enter the result on 
the DMR on the last day of 
the month. 

Chlorine, Total 
Residual 

Daily Max 38 ug/L 5/Week Grab Limit effective May 
through September 
annually, and whenever 
chlorinating. 

Chlorine, Total 
Residual 

Weekly Avg 38 ug/L 5/Week Grab Limit effective May 
through September 